INDEX

Page

No. Description Revision Date

1.1 MAIN MACHINE ASSEMBLY PARTS PM1616-31EN-000_REV_000 JUL_21
1.2 MAIN MACHINE ASSEMBLY PARTS PM1616-31EN-000_REV_000_JUL_21
2.1 BLADE ASSEMBLY 1.0/ 1.2 PARTS PM1616-31EN-000_REV_000_JUL_21
2.2 BLADE ASSEMBLY 1.0/ 1.2 PARTS PM1616-31EN-000_REV_000_JUL_21
3.1 BLADE ASSEMBLY 1.45 PARTS PM1616-31EN-000 REV_000 JUL 21
3.2 BLADE ASSEMBLY 1.45 PARTS PM1616-31EN-000_REV_000_JUL_21
4.1 GEAR BOX ASSEMBLY PARTS PM1616-31EN-000_REV_000_JUL_21

4.2

GEAR BOX ASSEMBLY PARTS

PM1616-31EN-000 REV_000_JUL 21




MAIN MACHINE ASSEMBLY PARTS

OOODO0DVOOODC)

PM1616-31EN-000 REV 000 JUL 21 1.1




MAIN MACHINE ASSEMBLY PARTS

Sr. No. Part No. Description Qty.
1 1231 NYLOCK NUT M16X2.0 (DIN-982) 5
NYLOCK NUT M10X1.50 (DIN-982) - GA 1.0 17
2 1298 NYLOCK NUT M10X1.50 (DIN-982) - GA 1.2
NYLOCK NUT M10X1.50 (DIN-982) - GA 1.45 22
3 8064 PLAIN WASHER 8SMM (BS-4320) 4
4 11073 HEX BOLT M16X2.00X90(IS 1364-1%(8.8)(ZP) 1
5 190 HEX BOLT MSX1.25X15(IS1364-2)(8 8)(ZF) 4
6 14137 COTTER PIN (DIA 4 X 70} 1
7 19140 NYLOCK NUT M6X1.00 (DIN-982) 4
8 242472 HEX NUT M20X2 50(DIN934)(8)(ZP) 2
9 20116 HEX BOLT MI16X2.00X50(18 1364-2} 10.9)(ZP) 4
HEX BOLT M10X1.50X25(DIN933)(8.8)(ZP) - GA 1.0 o
10 17270 HEX BOLT M10X1.50X25(DIN933)(8.8)(ZP) - GA 1.2
HEX BOLT M10X1.50X25(DIN933)(8.8)(ZP) - GA 1.45 22
11 253548 SPRING WASHER M20.00(IS 3063) 7P 2
12 17675 PLASTIC CAPMI12X 1.75 8
13 17788 PTO SHAFT GUARD PLASTIC 1
14 36029 HITCH PIN 319 WITH HANDLE 1
15 36067 PTO GUARD CONE 1
16 30536006 SPINDLE (322 2
17 30636484 GEAR BOX ASSEMBLY 1.00 !
30637621 GEAR BOX ASSEMBLY 1.20-GA 145
18 30636490 WASHER 44 X 25X 4 1
30636498 MAIN FRAME COMP 1.0
19 30636499 MAIN FRAME COMP 1.2 1
30636500 MAIN FRAME COMP 1.45
30636517 DEPTH SKID COMP 1.0
20 30636518 DEPTH SKID COMP 1.2 2
30636519 DEPTH SKID COMP 1.45
30636526 BLADE ASSEMELY 1.0
21 30636527 BLADE ASSEMBLY 1.2 1
30636528 BLADE ASSEMBLY 1435
22 30636545 FRAME HITCHING STRIP 2
23 30636546 BASE FLATE GUARD 1
24 30636547 GUARD STRIP 1
25 30636548 SPACER 20.2X30X11 2
26 30636549 PLAIN WASHER 20X50X3mm (GA)(ZP} 2
27 30636550 SPACER 16.1X25X50 1
30636551 BACKFLAP1.0
28 30636552 BACKFLAP1.2 1
30636553 BACK FLAP 145
29 30636554 HEX BOLT M6X 1.00X25(8.8)(DIN 933)(ZP} 4
40636555 SCHAKLE 912 -GA 1.0/GA 1.2
30 SCHAKLE @12-GA 1.0/ GA 1.2 3
30636556 SCHAKLE @16 -GA 145
30636557 CHAIN (375X 27X48 8OXLENGTH 1040 - GA 1.0
31 30636558 CHAIN (37 5X27X48 80XL.ENGTH 1275 - GA 1.2 2
30637313 CHAIN (310X35.20X 61XLENGTH 1260 - GA 1.45
32 30537841 LINCH PIN D10 X 55 WITH LINK 2
33 30638551 SPRING DISC WASHER 254X 50 X 3 1
34 30641502 CASTLENUTM24 X 2 1
1.2 PM1616-31EN-000_REV_000_JUL_21




BLADE ASSEMBLY 1.0 /1.2 PARTS

PM1616-31EN-000 REV 000 JUL 21 2.1




BLADE ASSEMBLY 1.0/ 1.2 PARTS

Sr. No. Part No. Description Qty.

1 31009 NYLOCK NUT M20 X 2.5 (DIN-985) 2

2 30636529 BLADE SUPPORT COMP GA 1.2/GA 145 1

5 30636537 BLADE 1.0 130438 R
30636538 BLADE 12 130439
30636543 HEX BOLT M20X2.5X50(8.8DIN 933)(ZP} 130442 2

5 30636548 SPACER 20.2X30X11 2

6 30636526 BLADE ASSEMELY 1.0 !
30636527 BLADE ASSEMELY 1.2

2.2 PM1616-31EN-000_REV_000_JUL_21




BLADE ASSEMBLY 1.45 PARTS

PM1616-31EN-000 REV 000 JUL 21 3.1




BLADE ASSEMBLY 1.45 PARTS

Sr. No. Part No. Description Qty.
1 31009 NYLOCK NUT M20 X 2.5 (DIN-985) 130441 2
2 30636539 BLADE 145 130439 2
3 30636541 SPACER 20.25X29.8X12.8 145 (GAYZP) 2
4 30636542 SPACER 21X70X3mm 1.45 (GAXZP} 4
5 30636544 HEX BOLT M20X2.5X60(8.8)DIN 933)(ZP) 130443 2
6 30636559 BLADE SUFPORT COMP 1.45 1
7 30636528 BLADE ASSEMELY 145 1
3.2 PM1616-31EN-000_REV_000_JUL_21




GEAR BOX ASSEMBLY PARTS

4.1

PM1616-31EN-000 REV 000 JUL 21




GEAR BOX ASSEMBLY PARTS

Sr. No. Part No. Description Qty.
1 1001 OIL SEAL 35X 72 X 10 130955 1
2 1002 CIRCLIP INTERNAL 72mm 1
3 1130 CIRCLIP INTERNAL S80MM 2
4 7033 BEARING 6208 2
5 10143 BEARING 6207 1
6 4652 SHIM (DIA 72 X 60%(0.20MM) 4
7 17168 ATR BREATHER 3/8" BSP 1
8 25214 CIRCLIP EXTERNAL 40MM (HD} 1
9 17276 HEX BOLT M10X1.50X20(DIN933)(3.8)(ZP) 4
10 8391 SHIM (DIA 79.5 X 705(0.20MM) 5
11 3419 3/8 BSP BOLT WITH O-RING 1
12 30629912 BALL BEARING 6205 1
13 35070 SHIM (DIA 50X40.5)X0.20MM) 13
14 30636485 GEAR BOX 1
15 30636487 BUSH OD51 X D40 X 80 1
16 30636488 OIL SEAL 40 X 80 X 12 130955 1
17 30636489 SHIM (DIA 80 X 40)(1 00MM) 1
18 30636492 INPUT SHAFT 1
19 30636493 KEY 10X 8§ X 30 (5Q) 1
20 30636494 CIRCLIP INTERNAL 52mm (HD)) 1
21 30636495 OIL SEAL 52X 6.5 130955 1
22 30636497 GEAR BOX TOP PLATE 1
27 30637622 CROWN 23 TEETH !
30636491 CROWN 25 TEETH

2 30637623 PINION SHAFT 12 TEETH !
30636486 PINION SHAFT 10 TEETH

o 30636484 GEAR BOX ASSEMBLY 1.00 130444 :
30637621 GEAR BOX ASSEMBLY 1.20/ GA 145 130446

4.2 PM1616-31EN-000_REV_000_JUL_21




